
Parts list:

Energy Suspension recommends that you read 
over all the installation instructions and parts 
list before you start.

Front end control arm bushing set: 4.3145
2  -  3308 (lower rr. pos.) bushings.
4  -  15.10.330.39 (1”O.D. x .640”I.D. x 4.0” sleeve)
2  -  3309 (lower frt. Pos.) bushings
4  -  3310 upper control arm bushings 
1  -  17019 installation instructions

Front track rod: 4.7121
4  -  2331 bushing
2  -  15.10.199.39 (13/16”O.D.x 5/8”I.D.x 1.75 sleeve)
1  -  17039 installation instructions

Front tie rod boots: 9.13101
2  -  13001 Tie rod boot

Rear end control arm bushing set: 4.3146
4  -  8140  bushings (lower pos.)
4  -  15.10.135.39 (7/8”O.D. x 9/16”I.D. x 2.39” sleeve)
4  -  8141  bushings (upper pos.)
4  -  15.10.83.39 (7/8”O.D. x 9/16”I.D. x 2.030” sleeve)
1  -  17019 installation instructions

Rear sway bar bushing set: 4.5146
2  -  5405 22mm sway bar bushings
8  -  4902 end link bushings
4  -  15.10.342.39 (11/16”O.D.x1/2”I.D.x1.250 sleeve)
4  -  15.03.36.39 (1 3/4” O.D.x1/2”I.D.x.187 washer)
2  -  15.05.48.39 (12mm x1.75 x65mm bolt)
2  -  15.07.16.40 (12mmx 1.75 Nylock nut)

    2001 Energy Suspension. All rights reserved.    2001 Energy Suspension. All rights reserved.CC
May not be reproduced, in any form, or by any means,
without the written consent of Energy Suspension.
May not be reproduced, in any form, or by any means,
without the written consent of Energy Suspension.

1131 VIA CALLEJON,   SAN CLEMENTE, CA 92673

R

17289
 3/MAY/01   BRH

   OPEN FIRST!!        
Parts list for

Master set # 4-18115
1997-98 Expedition 4WD

Body mount set: 4.4111
Must reuse all factory hardware.
8  -  4152 bushings (pos.2,3,4,5,upper)
8  -  4153 bushings (pos.2,3,4,5,lower)
2  -  4150 bushings (pos.1upper)
2  -  4151 bushings (pos.1lower) 
1  -  17268 installation instructions

Front sway bar bushing set: 4.5145
2  -  5463 33mm sway bar bushing
8  -  4806 end link bushing
2  -  15.05.05.39 (3/8”-16x 7 1/2” grd.5 bolt)
2  -  15.10.24.39 (9/16”O.D.x3/8”O.D.x3.375” sleeve)
8  -  15.03.01.39 (cupped washer)
2  -  15.07.01.40 (3/8”-16 nylock nut)
1  -  17039 installation instructions

 

Grease:
4  -  9.11101 grease tubs

Parts list continued:

Additional parts available for 
your vehicle: 

Please refer to our newest catalog for 
more information on custom applications 
including bump stops, shock bushings, 
universal mounts, tie rod boots, ball joint 
boots, transmission mounts, etc. please ask 
to see our catalog at your place of purchase.

Shock boots

fits most aftermarket shocks (sold in pairs)
                                                     set # 9-8130


	Page 1

